%

R T A L P U

ERR,

ST T T e e e ey ey

B
[ merarLLY L Ry |

T . -rir - n :

- et it} :_'5.-. . :1 e N [t < S ] vt s Pl M Fum -

& {:,' £ [‘—:{ ;_-'th 1:1%? ?!H:% Gt ?r.lll.}! El':‘j Ef ;t_: A ‘_f‘ i::_r{_ri_: I- ;j‘}q L& 'i'-,:i';'_-t %:f-:é: h_:

. s o P . g e AT 1 H st - H A 5s :
L bl B mARE ) Dad JOATAE At ey 3 DT SR o GG
¥
Lo

1 Y )

LRsAlmT2 N PR AT fT 4 T I e A Dy M o s Lf 1-.-
it [ Brn [ i Bt eSS NS AED S AN SRR SRENER A
" R e S el AT Y i 15 g Lt T b GNP R B N
A b lars Vo Luoo O d T _:_"‘ﬂ N e % Ve 141;# £ Trid Wil i a2 1‘*‘*.-::-]' W

= -

-t
TR

oL et SR N e
Ll

o omn S ERFR RN R g TR R T
! {ﬁ i :’I"?"":"":"-': HE o3 - L:;"?J-{-'r?’ e g P
2 'Ifil. Ged G L e SIRTAER LS e
- "l ir L) T

R M~ T o ] - Ty y
R N = I R R e B N R o S S o o W )
I o - H = e g Pl T £ B DA
AR G f ol TR A K ET H ey 114—':&{'? ' f;-_'“
I I R O g Lo Yoo VoG R I Iom e A
AT % B g Jii L R o
= =T = ] o

I R S T TR it S T A ¢

:_: E‘m gi'h_l_';- H g :.:- Ic - :§.§H u

B e BW Y B YL NP/

e i e b R T e T e T T T, 7 o T T T T T TS T L A o T S TR S T 1 i e oo T £
e L ERTIL RSO L B ph o Br gy sl e 1 i A e T T L D A T T e e ey e T R T R T ot e trrarrr e [ o] e o e, L Tl AT LT R T N LI T L T Ty b ey - T o R T T T T T T ey S O T e e

d = iy L Hr— g o

ONABLY

Tl duark

oA et 1 e R L L P ]

i

t\- e —_— —LT=s 3 o = - S R T ST T R e S T A T Py Ly oL e Al L o ) ] ] - i IR Pl - b e S - - L L b e = = T - —_ -
Tt T e A TR T i S T T T T T T Ly T2 TR b LT, T AT hznmis ST TR, e, T 1 T, T L T M T T T T YL AT =y e e TR T Fages - 3 T L Y o TR T . Ly LT Y S T T T TR P T L T e == LT
B - H ] v d Lol Sl e | [P T P, Ll M i i T it A r B e ey

NOTE: EXHAUST VENT ALSO

AVAILABLE IN 24V VERSION.
ORDER AS P/N HV213194

INCLUDES 2 SPEED SWITCH, HV206387
INTERIOR GRILLE, AND WINTER PLATE.

T —_T T L e T T HE T g - = & L L m T - T H ™t r Fleti . TR TRRLT
= L e Ty e, L= Lt BN B by - B T ST I T P O T ] T e ™ T T L e LN, ATl T LT T R Ty e e L L T P Tl T Lt i T—— Tulra-l

|
g
]
e

| HV208351 INTAKE/HV212379 EXHAUST POWER VENTILATOR |

ATy TR Al e — e —
e n m e e s =L

-

e oy it Ty : : e A - EA I N L T e Ty e Mp o i o ", = : : =¥ Tk w5 - ; P i At ] ; e 3 : - ; PG ;
iR ) ) Rl - S S BT o R A e EE Rt RPN 5 : ST R L e e BT R AL L s -Z-Tf:'" A T LR Rl o AL Tt et gﬁ-ﬁ?
L. ; - pnit-1% Tl ‘:} b TR -5“-{"- 4 'ﬂﬁ ke, ; 3 ;-t.,: AT M

3
?Trﬁl';:_u

2 = E . =L €'
T ’|."' o . B Py L A R 'a-:.'-'--i'\.-_'-"".:-‘.'-' H o T, i ~ _{_ Lo : - . X 1 . . ~ - = . Firt 3 <
i A o st I LT s Sl Y :-..._..-.. S e - [ T HYERLT e T e Ly TE b s I:f:t-_.p:" AR b "":"-Mr’:""'-. i ey %"ﬂb‘i—"ﬁf.:. S L e r“' E i TE ﬂ:-"'-'-ﬂ
: ' ! : ; ¥ gt T e M . 27! e e P R

H P TR, F e = e, 3 B -
2l H i T . s L el i S S e s

T

3
:

] - ! ;
: - 200(STANDING)
i ' : ;
5 - n : »
T - ; . o . ; . J'-!
' I:m S e BN T el Lo S T T P P A TS £, e e T i T e e e T L L T P e ¥ ST UT PR e
E T e i T —_ == 5 g ' N A T T T T s T R

Lol

DL TN - Vel Pl

EL

HV21237%8 N/A

M T T U = o b STERL FE 19

ST O Aoy - n‘!ﬁg:m. k= resa

= e e T e A L T

- 200(STANDING) 3.2 12 13.9 LBS

g R el =y AT, - < Lr — == - e . - :
—a = TN T LA T =T Ch T T T T T TP e T A L e T R T e e R Bt e s e T ST EFS A T O T D e T R T T T AT | ey e e o e Py Ty l.TD‘:FE:"ﬁFUH:M"‘. o T LT T T TR, A, mLFn-m Sl T e e L
f L =L WL FECELF T

e TR Y

TR il ISR

o — 15
e L C UL RS W ],

H-TeI

Sheet 4



701 ANN STREET N.W,

HV208351 POWER VENT (INTAKE) ?ngNPDHgﬁ?DGS{ﬁMLﬁ?;Sﬁ
HV212373 POWER VENT (EXHAUST) r or (300) 354-7(088} :

SERVICE PARTS LIST

h_ il ey e

FAX (616) 361-9646

SHROUD PLATE ASSY .
MOTOR & FAN ASSY (12V) {HV2123?9 PKG) -

MOTOR & FAN ASSY (24V) (HV213194 PKG) 1

MOTOR & FAN ASSY (1 ZV) (HV20835‘1 PKG) i

- HV210475 | MOTOR ASSEMBLY (HV212379 PKG)

- HV210640 | MOTOR ASSEMBLY (HV213194 PKG)
- HV210874 | MOTOR ASSEMBLY (HV203351 F’KG)
o | voseoss | smacrer

- GM178378 #10 LOCKWASHER

GM120614

#10 - 32 NUT

| CONNECTOR

HV020658

8  HV205442 | WIRE |LEAD ASSEMBLY

9 HV019500 | FAN - 8" DIAMETER

*40 | GM271172 | 1/4 - 20 NUT

“41 | HV004108 | GROMMET

*42 HV026863 | #10 - 24 SCREW

*13 GM271166 | #10 - 24 NUT

14 GM118873 #10 LOCKWASHER

*165 1 GM4461562 | #10 WASHER

GM162396 | #8 X 1/2” SCREW

HV018354

. GASKET

SP006017 | SPEED CLIP

HV025482 | #8-18 X 1/2” SCREW

HV223452 | GRILLE ASSEMBLY

HV207680 | TOP SHELL ASSEMBLY

22 HV018365 COVER PLATE

*23-25 § HV218107 | SWITCH,NUT, KNOB ASSY (12V)

*23 HV018768

_ HV017920

*FURNISHED LOOSE IN PACKAGE

SWITCH ASSEMBLY (24V)

INSTRUCTIONS

This package includes only those items listed above. Additional components may be reqguired {0 compiete
normal installation. For a complete listing of associated componenis available from Evans, please refer to
"Accessories’ in the general catalog.



